REPLACEMENT PARTS LIST

Master Forge
288999

ITEM

55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
el
78
79
80
81
82
83
84
85
86
87

PART NUMBER

Y-11232
Y-12223
Y-12222
C04010
C06010
C06040
C06010
C05010
C20006
C20005
C06030
C00055
21065-905A
225-C502
23909-20
23000-254
23000-247
10342-T14
C12505-4
22296-971
10342-248
25020-70
25030-70
Y-11230
25070-90
C10006
21009-906
32500179
521255
Y-11598
24996-10
22049-40A

TOURNEBROCHE KIT

oO~NO A WN =

$15236
10184-K421
C15237
S15287
5$15263
$15299
S15270
§156271

DESCRIPTION

CASTER ASS’Y WITH LOCK

LID BUMPER

MAGNET SNAP IN

MAGNET

SCREW-M4X10

SCREW-M6X10

SHOULDER SCREW-M6X40
SCREW-M6X10

SCREW-M5X10

NUT-M6

NUT-M5

SHOULDER SCREW-M6X30-DOOR
SHOULDER SCREW-SIDE LID
DRAWER SIDE PANEL
GRATE-SIDE BURNER

SIDE BURNER

COVER SIDE BURNER
BASE-SIDE BURNER
ELECTRODE WIRE- SIDE BURNER
MATCH LIGHT

LIGHT BASE
IGNITOR-ELECTRONIC-FOUR PLUG
OVEN LIGHT

WIRE COVER

COTTER PIN

LIGHT SWITCH

BARBED WASHER 6

TANK BRACKET

CARRIAGE BOLT #10-24X0.875
FLAT WASHER

BUTTERFLY NUT

BEZEL- THERMOMETER GUAGE
ORIFICE ASS’Y-REAR BURNER

MOTOR 120V
BRACKET

SPIT ROD

4 PRONG FORKS
BUSHING
WASHER
BALANCER
HANDLE

QUANTITY

oo

- o) ) e el e e e el A N e el e e D LD 2 NN OB N A a NN

08 S G N s s (X e B



